6720806587
(2013/01) DB

Spare parts list

WPLS 7.5/12 IB/IE

8738891694.aa.RO

Buderus




24.01.2013 2 6720806587



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/fassembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour P’installation/le montage

L'installation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxHu ykazaHns BbB Bpb3Ka ¢ MHCTanaUMATa/MOHTaXa
MHCcTanaumnaTa/MoHTaXbT TpAbBa fla ce U3BBPLLBA OT NNLEH3NpaH
3a paboTuTe cneLymnanmcT B CbOTBETCTBUE C NPUIOKUMUTE
pasnopen6u.

[cs] DiileZité pokyny k instalaci/montazi

Instalaci/montaz musi pii dodrzeni platnych predpist provést
odborny pracovnik s pfisluSnym opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

Installationen/monteringen skal foretages af en godkendt installa-
ter under overholdelse af de geeldende forskrifter.

[el] Znuavtikég unodei€elg yia Tnv eykardotacn/ouvappoldynon
H eykatdotacn/cuvapuoAdynon mpEMEL va Tpayatornoleitat and
e€oucloSoTnpEVo yia TIG EPYACLEG QUTEG TEXVIKO TIPOCWTIKOG, TO
omnoio Ba mpémnel va @povTilel WOTE va TNPOUVTAI Ol ICXUOVCEG
Satageig.

[es] Indicaciones importantes para instalacién/montaje
La instalacién/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaazi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid néudeid.

[f1] Belangrijke aanwijzingen betreffende de installatie/montage

Deinstallatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Térkeitd asennus- ja kokoonpano-ohjeita

Naihin t6ihin hyvéaksytyn ammattiasentajan pitda suorittaa asen-
nus- ja kokoonpanoty&t voimassa olevien méardysten mukaisesti.
[hu] Fontos tudnivalék az installalashoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes eldirasok
figyelembevételével.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[hel 8608369emgsbo 8omomgdgdo 0BlEs@sEoobogol/dnb@sgolsmgol

0bLEsersEos/dmbEsgo mbos gsbbmmzogmmgl bsdrmdsmgdolmazols sdggdrwo

3J35¢00g80E0vH0 39MLmBsemol Jogh, Bmddgmo asbsfgbol @sggom.

[i] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

24.01.2013

[Iv] Svarigi noradijumi par iekartas uzstadisanu / montazu
lekartas uzstadiS$anu/montaZu ir javeic specializétam sertificetam
specialistam, ievérojot spéka eso3os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montag

Deinstallatie/montage moet worden uitgevoerd door een voorde
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomfores av autoriserte
installaterer, og gjeldende forskrifter skal felges.

[pl] Wazne wskazéwki dotyczace instalacji/montazu
Zainstalowanie/montaz musza by¢ wykonane przez uprawnionego
do tego rodzaju prac specjaliste przy zachowaniu obowiazujacych
przepisow.

[pt] Indicagoes importantes relativas a instalagiao/montagem

A instalagdo/montagem deve ser efectuada por um técnico espe-
cializado com qualificagdes para estes trabalhos, tendo em aten-
Gdo os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrérile respective, respectandu-se prescriptiile valabile.
[ru] BaxHble yKa3aHWUA NO NOAKNIOYEH UIO/MOHTAXKY

MopKnioueHne/MoHTaXX AOMKHbI BbINOMHATL CRELNaNUCTLI,
UMetollne Aonyck K BbIMOMIHEHNIO TaKUX pabor, npu cobniogeHun
AeﬁCTByIOUJMX HOPM W npasun.

[sk] Dolezité pokyny tykajlice sa inStalacie/montize
InStalaciu/montéaz musi realizovat odbornik s opravnenim na

vykon tychto prac, pri¢om musi dodrZovat platné predpisy.

[sl] Pomembni napotki za namestitev/montaZo
Namestitev/montazo mora izvesti strokovnjak, pristojen za

tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VaZna uputstva za ugradnju i montaZzu

Ugradnju i montazu moraju da obave samo stru¢na lica ovlad¢ena

za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utforas av en behorig och fack-
kunnig person enligt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili nemli uyarilar
Kurulum/Montaj ¢alismalari sadece yetkili bayiler tarafindan
asagida belirtilen talimatlar dikkate alinarak yapiimalidir.
[uk] Baxnusi Bkaziekm Wwogo ycraHOBKUW/MOHTaXy
YcTaHOBKY/MOHTaX MaloThb 34iACHI0BaTU daxiBLi, LLIO MalOTb AO3BIN

Ha NpOoBeAEHHSA LMX PobiT, i3 AOTPUMAHHA YMHHUX MPUMNACIB.

[zh] ZEFEHEERT

WA R SR BIVF T AR IR TAE B & M SR B RAR ST R BEAT 22 %%

araaillfeus 5l L cbada [ar]

Al il 8ot ya aa canlly 4l 7 _ima paradio S8 e greales€ T o5 of cang

S8 gafqual o gy 0 pga it s [fa]

JalSda il uinan 5 ual ISl plaif 4y o S (o) 4d ja (5358 Joua g5 Ay 3l saficuia

g el 4da gy e il e 4

N2 / myna? niawwn nirnia [hel]

127 INDINY WINZN DA T 7Y YNANNT NA'N NAonn / Mynnn
NN NRFZNN 72 170 7Y 197N 1IN

6720806587



Spare parts list

8738891596.aa."

A

hydraulic block L

WPLS 7.5/12 IB/IE

24.01.2013

6720806587




Pos |Description Ordering no. Remarks
2o
I
1 |rotary selector 87183101810 |m | m
2 |Front panel / wall BuNe 87186425270 | m | ®m
3 |cover 87183101800 |m | m
4 |Display Bud Blu LR Frigo v3.1.0 spare 8718588441 (m | ®m
5 |Trade mark badge Buderus 87182207070 |m | m
6 |[Screw (10x) 8x1/2" 87161153060 |m | m
8 |Screw (10x) M5x15 87134011090 m | m
9 |Heat exchanger PHE (big) 8 718 642 560 0 u
9 |Heat exchanger PHE (small) 87186425850 | m
10 |insulation | = 850 mm, d = 18 mm 87186425210 |m | ®
11 |insulation | = 430 mm, d = 10 mm 87186425200 |m | m
12 |clamp (10x) d = 16 mm 87186425030 (W | ®
13 |clamp (10x) d = 10 mm 87186424910 |m | m
14 |screw (10x) M5x12 29144114200 |m| =
15 |Pump 25/1-7 87185833000 m | m
16 |Pipe Pump 87186423570 | m
16 |Pipe Pump 8 718 643 256 0 |
17 |Washer (10x) 87101031640 | m
17 |gasket (10x) G 1 1/4 8718 6424820 |
18 |gasket (10x) G1 1/2 87186423670 |m | m
19 |Pipe sensor 87376004320 |m| =
20 |Adapter (10x) 87186425560 W =
21 |Screw (10x) M4x6 87199051460 |m | m
22 |cable clip (10x) 87199053350 |m | ®m
23 |Pressure gauge 87182243440 |m | m
24 |Screw (10x) M5x8 87160114810 |m | m
25 |Automatic purger 87376004340 | m | m
26 |flow condenser 8718 642 050 0 u
26 |flow condenser 87186423560 | m
27 |clamp (5x) d =28 mm 8718 642 4970 u
27 |clamp (5x) d = 22 mm 87186425830 | m
28 |3-way valve G1 1/4" 8718 642 169 0 u
28 |3-way valve G1" 87186425660 | m
29 |Washer (10x) 87101031640 | m
30 |flow pipe heating/cylinder 87186419720 u
30 |flow pipe heating/cylinder 87186423550 | m
31 |Pipe 8718 642 166 0 u
31 |Pipe 87186423590 | m
32 |Pipe 87186419730 |m | H
32 |Pipe 87186423540 | m
33 |Washer (10x) 87101031640 |m | m
34 |Bypass 87186421580 W H
35 |Swing check valve 87185050200 |m | m
36 |clamp spring (10x) 87146060160 m =
37 |O-ring 17x4 (10x) 87167711540 |m | ®m
38 [Clip (10x) 18 87112000240 |m | m
39 |Wireform spring 87112000160 m =
40 |O-ring 15,54x2,62 (10x) 87167711560 (W | ®m
41 |Safety relief valve 87160108760 m =
42 |Hose | = 315 mm 87186418790 |m | m
43 |Fixing bracket 87186435390 | m | m
44 |union nut 7/8" 87186427280 |m | ®

WPLS 7.5/12 IB/IE

hydraulic block L

1A

24.01.2013

6720806587




Spare parts list

8738891596.aa."

A

hydraulic block L

WPLS 7.5/12 IB/IE

24.01.2013

6720806587




Description Ordering no. Remarks

2o
HE

45 |union nut 5/8" 87186427270 |m | ®

46 |cap 87161070430 | m| =

47 |cap 87161070430 | m | m

48 |clamp (5x) d =22 mm 87186427580 | m

48 |clamp (5x) d =28 mm 8718 642 760 0 u

WPLS 7.5/12 IB/IE

hydraulic block L

1A

24.01.2013

6720806587




Spare parts list

8738891595.aa."

B

hydraulic block C BuNe

WPLS 7.5/12 IB/IE

24.01.2013

6720806587




Pos |Description Ordering no. Remarks
diw
S
1 |rotary selector 87183101810 |m | m
2 |Front panel / wall BuNe 87186425270 | m | ®m
3 |cover 87183101800 |m | m
4 |Display Bud Blu LR Frigo v3.1.0 spare 8718588441 (m | ®m
5 |Trade mark badge Buderus 87182207070 |m | m
6 |[Screw (10x) 8x1/2" 87161153060 |m | m
8 |Screw (10x) M5x15 87134011090 m | m
9 |Heat exchanger PHE (big) 8 718 642 560 0 u
9 |Heat exchanger PHE (small) 87186425850 | m
10 |insulation | = 850 mm, d = 18 mm 87186425210 |m | m
11 |insulation | = 430 mm, d = 10 mm 87186425200 |m | m
12 |clamp (10x) d = 16 mm 87186425030 (W | ®
13 |clamp (10x) d = 10 mm 87186424910 |m | m
14 |screw (10x) M5x12 29144114200 |m| =
15 |Pump 25/1-7 87185833000 m | m
16 |Pipe Pump 87186423570 | m
16 |Pipe Pump 8 718 643 256 0 |
17 |Washer (10x) 87101031640 | m
17 |gasket (10x) G 1 1/4 8718 6424820 |
18 |gasket (10x) G1 1/2 87186423670 |m | m
19 |Pipe sensor 87376004320 |m| =
20 |Adapter (10x) 87186425560 W =
21 |Screw (10x) M4x6 87199051460 |m | m
22 |cable clip (10x) 87199053350 |m | ®m
23 |Pressure gauge 87182243440 |m | m
24 |Screw (10x) M5x8 87160114810 |m | m
28 |insulation | = 880 mm, d = 22 mm 87186428010 | m
28 |insulation | = 880 mm, d = 28 mm 87186428280 u
30 |Electric heater 87185826230 |m | m
31 |Washer (10x) 87101031640 |m | m
32 |Automatic purger 87376004340 | m| =
33 |Pipe 87186432590 | m
33 |Pipe 8718 643 260 0 |
34 |Pressure switch 87160120020 |m | m
35 |Pipe 8718 642 088 0 u
35 |Pipe 87186423600 | ®m
36 |Wireform spring 87112000160 |m | m
37 |O-ring 15,54x2,62 (10x) 87167711560 m | m
38 |Safety relief valve 87160108760 |m | m
39 |Hose | =315 mm 87186418790 |m | m
40 |clamp (5x) d = 28 mm 8718 642 497 0 u
40 |clamp (5x) d =22 mm 87186425830 | m
41 |Fixing bracket 87186435390 |m | m
42 |Nut (10x) 29185000140 |m | =
43 |Installation set M8X30 29180602460 |m | =
44 |union nut 7/8" 87186427280 |m | m
45 |union nut 5/8" 87186427270 |m | H
46 |cap 87105060180 |m | m
47 |cap 87161070430 |m | &
48 |clamp (5x) d =22 mm 87186427580 | m
48 |clamp (5x) d = 28 mm 8718 642 760 0 u
49 |insulation | = 1120 mm, d = 22 mm 87186427960 | m

WPLS 7.5/12 IB/IE

hydraulic block C BuNe

1B

24.01.2013

6720806587




Spare parts list

8738891595.aa."

B

hydraulic block C BuNe

WPLS 7.5/12 IB/IE

24.01.2013

10

6720806587




Pos |Description Ordering no. Remarks
diw
sz
49 |insulation | = 1120 mm, d = 28 mm 87186428270 u
50 |insulation | =300 mm, d =22 mm 87186427970 | m
50 |insulation | = 300 mm, d = 28 mm 87186435410 u
51 |screw (10x) M6x10 87134011020 | m| =

WPLS 7.5/12 IB/IE

hydraulic block C BuNe

1B

24.01.2013

11

6720806587




Spare parts list

8738891696.aa.RO

WPLS 7.5/12 IB/IE

control panel B

N <

6720806587

12

24.01.2013



Pos |Description Ordering no. Remarks

2o

S
1 |PCBIOB-A 8718585793 |m|'m
2 |cable harness LECP B 8718584527 (m | H
3 |cable LECP 0-10V 8718584526 |m|\m
4 |cable Canbus 160 mm 8718584529 |m | m
5 |PCBIOB-B 8718584530 |m|\m
7 |cable Canbus 8718584558 |m|H
11 |Sensor NTC end socket 850mm 8718585835 |H | H
13 |Cable 6/4+2 8718580237 |m|\m
14 |Circuit board PAC-IF011B 8718580239 |m | Hm
16 |[temperature sensor 1000mm (heating gas) | 8 7183107270 |m | &
17 |Outside temperature sensor 87183114590 |m | m
18 | Temperature sensor 4000mm Molex 87183106900 m | m

WPLS 7.5/12 IB/IE

control panel B

2A

24.01.2013

13

6720806587




Spare parts list

8738891695.aa.RO

WPLS 7.5/12 IB/IE

control panel B

2
B

6720806587

14

24.01.2013



Pos |Description Ordering no. Remarks

diw

S
1 |PCBIOB-A 8718585793 |m|'m
2 |cable harness LECP E 8718584528 |\m|H
3 |cable LECP 0-10V 8718584526 |m|\m
4 |cable Canbus 160 mm 8718584529 |m | m
5 |PCBIOB-B 8718584530 |m|\m
6 |cable IOB-A Input 8718584531 |m|'m
7 |cable Canbus 8718584558 |'m | H
8 |Cable electric heater 8718584559 |m|\m
11 |Sensor NTC end socket 850mm 8718585835 |H | H
12 |Temperature Limiter 8718310893 |m | =
13 |Cable 6/4+2 8718580237 |m|\m
14 |Circuit board PAC-IF011B 8718580239 |m\m
15 |Relay 9A 87172010480 |m | m
16 [temperature sensor 1000mm (heating gas) | 8 7183107270 |m | &
17 |Outside temperature sensor 87183114590 | m | m
18 |Temperature sensor 4000mm Molex 87183106900 ® =

WPLS 7.5/12 IB/IE

control panel B

2B

24.01.2013

15

6720806587




Types of appliances

Appliance Ordering no. Country Remarks
WPLS 7.5 1B 7 736 900 209 |Diverse
WPLS 7.5 IE 7736900 211 |Diverse
WPLS 12 IB 7 736 900 210 |Diverse
WPLS 12 IE 7736900 212 |Diverse

24.01.2013

16

6720806587




24.01.2013 17 6720806587



24.01.2013 18 6720806587



24.01.2013 19 6720806587



Bosch Thermotechnik GmbH
SophienstralBe 30-32
D-35576 Wetzlar
www.buderus.de

24.01.2013

20

Buderus

6720806587



